
BOARD DOCUMENT BD 2011-8 
BECC CERTIFICATION DOCUMENT 

MARCH 8, 2011 
 
 

 1 

Border Environment Cooperation Commission 
Wastewater Treatment Plant Project for the City of 

Hermosillo, Sonora 
 

1.    General Criteria 
 

1.a Project Type 
Project Name: Wastewater Treatment Plant for the City of Hermosillo, Sonora.  

 
Project Sector: Wastewater Treatment. 

 
1.b Project Category 
Category: Community Environmental Infrastructure Project – Community-

wide impact. 
 

1.c Project Location and Community Profile 
Community: Hermosillo, Sonora  

 
Location: The City of Hermosillo is located in the central part of the State of 

Sonora, 162 miles south of the U.S.-Mexico border. 
 

Location within the 
[...]
anaerobic conditions due to its high content of suspended solids2. 
Total suspended solids are an important cause of water quality 

                                                 
2 Metcalf & Eddy Inc, “Wastewater Engineering: Treatment, Disposal, Reuse”, 3rd ed., McGraw Hill, New York, 
1991. 



BOARD DOCUMENT BD 2011-8 
BECC CERTIFICATION DOCUMENT 

WWTP, HERMOSILLO, SONORA 
 

MARCH 8, 2011 7 

deterioration leading to aesthetic issues, higher costs of water 
treatment, a decline in the fisheries resource, and serious 
ecological degradation of aquatic environments.3 
 
Biodegradable organics are measured most commonly in terms 
of BOD5 (biochemical oxygen demand). If these compounds are 
discharged into the environment without treatment, their 
biological stabilization can lead to the depletion of natural 
oxygen resources and to the development of septic conditions4

. 

The higher the amount of BOD, the more water is polluted with 
organic waste; this often leads to algal bloom and 
eutrophication, which is more common in stagnant waters such 
as ponds and lakes. Algal bloom and eutrophication lead to the 
suffocation of fish and other organisms in a water body. 

The project meets the 
following applicable 
environmental laws and 
regulations: 

- The proposed wastewater treatment system will meet the 
requirements established by Official Mexican Standards 
NOM-001-SEMARNAT-1996, NOM-003-SEMARNAT-
1997, and NOM-004-SEMARNAT-2002.  
 

- The construction of the proposed civil works will follow the 
guidelines established by the National Water Commission 
(CONAGUA) for the construction of this type of 
infrastructure. Additionally, there is no expected impact to 
protected areas or ecological reserves, as construction will 
take place over previously impacted urban and rural areas. 

 
- During the implementation of the project, Agua de 

Hermosillo and CONAGUA will oversee construction 
activities for conformance with the aforesaid CONAGUA 
guidelines.  

 

2.b Human Health and Environmental Impacts. 
 

Human Health Impacts 
Direct and indirect benefits 
to human health: 

- Eliminate surface and groundwater contamination resulting 
from raw wastewater discharges.  

- Reduced groun contamination  
- Safer agricultural and cattle-raising practices.  
- Elimination of infection sources.  

                                                 
3 G.S Bilottal and R.E Brazier, “Understanding the influence of suspended solids on water quality and aquatic biota”, 
Water Research, Volume 42, Issue 12, June 2008, Pages 2849-2861 
4 Metcalf & Eddy Inc, “Wastewater Engineering: Treatment, Disposal, Reuse”, 3rd ed., McGraw Hill, New York, 
1991. 



BOARD DOCUMENT BD 2011-8  
BECC CERTIFICATION DOCUMENT 
WWTP, HERMOSILLO, SONORA 
 

MARCH 8, 2011 8 

Health statistics: Water borne diseases are caused by pathogenic microorganisms 
that are directly transmitted as a result of inadequate wastewater 
disposal practices and unhealthy water supplies. An individual 
may become ill after drinking water that has been contaminated 
with these organisms; eating uncooked foods that have been in 
contact with contaminated water; or having bad hygiene habits 
that contribute to the dissemination of diseases by direct or 
indirect human contact.  Water borne diseases may be caused by 
protozoan, viruses, bacteria, and intestinal parasites. 

Supporting figures:  

Table 1. Gastrointestinal Diseases in Hermosillo, Sonora. 

 
 

Environmental Impacts 
Environmental impacts: Minor environmental impacts are anticipated to occur during 

the development of the different project phases, as long as the 
project tasks are implemented following the specifications of 
the Environmental Impact Statement submitted to 
SEMARNAT, and taking into account the mitigation measures 
established in the document.  
 
Potential impacts include the following: 
Site Preparation and Construction Phase  

- Removal of earth material and vegetation 
- Fugitive dust emissions 
- Gas emissions from construction machinery 

 
Operation and Maintenance Phase 

- Sludge generation 
- Potential foul odors 

 

Mitigation measures: Mitigation measures will include: 
- Replacing site vegetation. 
- Applying wáter to reduce fugitive dust emmissions.  
- Tuning up vehicles to reduce emissions. 



BOARD DOCUMENT BD 2011-8 
BECC CERTIFICATION DOCUMENT 

WWTP, HERMOSILLO, SONORA 
 

MARCH 8, 2011 9 

- Installing warning signage to prevent potentially 
hazardous situations. 

- Ensuring an efficient WWTP operation to prevent foul 
odors, and implementing odor minimization systems. 

Impacts: The environmental impact resulting from the project's 
implementation will be positive overall, since: 

- The project will improve the quality of the discharging 
water, and the reclaimed water to be used for 
agricultural irrigation. 

- The project will provide treatment to 100%of 
Hermosillo’s generated wastewater. 

- Reclaimed water will be made available for other 
purposes such as aquifer recharge and city usages.  

- The project will improve the quality of life of local 
residents by reducing potential health hazards. 

  

Transboundary Impacts 
 No transboundary impacts are anticipated considering the 

geographic location of Hermosillo with respect to the U.S.-
Mexico border. 
 

Formal Environmental Clearance 
Environmental 
Clearance:  

Pursuant to the provisions set in the General Law on 
Ecological Balance and Environmental Protection regarding 
Environmental Impact Statements, Mexico's Secretariat of the 
Environmental and Natural Resources (SEMARNAT), through 
Official Communication No. DS-SG-UGA-IA-0354-09, 
established that, based on the Environmental Impact Statement 
submitted by Agua de Hermosillo, the project complies with 
all the requirements of the Mexican environmental clearance 
process. 
 

Results Measurement Project Matrix Summary 

Results Measurement Indicators and Targets 

1. Provide Access to 
Wastewater Treatment 

Construction of a new wastewater treatment plant. 
(target = 2,500 lps [57.08 MGD]) 

  

 Baseline Value 

 Existing for this service area5=361 lps (8.24 MGD) 

                                                 
5 Current treatment capacity in the municipality of Hermosillo, Son. Agua de Hermosillo 



BOARD DOCUMENT BD 2011-8  
BECC CERTIFICATION DOCUMENT 
WWTP, HERMOSILLO, SONORA 
 

MARCH 8, 2011 10 

2. Reduction of untreated 
WW discharges to water 
bodies or other 
(protection of natural 
resources) 

Indicators and Targets 
Capacity to eliminate untreated wastewater discharges6 
(target= 2,000 lps (45.6 MGD) 

 Baseline value 

 Capacity: 0 MGD 

  

Outputs: Goods and services 
that the project will deliver 

Construction of the Hermosillo WWTP: 2,500 lps (57.08 
MGD) 
Construction of a 96-inch diameter pipeline 1.43 miles in 
length. 

  
 
 
Pending Issues: 

None 
 
 
Criterion Summary: 

The project complies with BECC’s Human Health and Environment criteria. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

                                                 
6 Information based on wastewater flow projects for 2010 in the influence areas of the treatment plant, Agua de 
Hermosillo. 



BOARD DOCUMENT BD 2011-8 
BECC CERTIFICATION DOCUMENT 

WWTP, HERMOSILLO, SONORA 
 

MARCH 8, 2011 11 

3.    Technical Feasibility 
 

3.a Technical Aspects 
  

Project Development Requirements 
Design criteria:  The proposed Hermosillo WWTP will be located approximately 

4.7 miles west of the city of Hermosillo, alongside the 
Hermosillo-Bahia de Kino highway. 
 
Basic studies and supplementary works designs were based on 
technical specifications contained in the Water, Wastewater 
Collection and Treatment Manual prepared by CONAGUA. 
 
No final design has been prepared for the Hermosillo WWTP. 
The construction of the proposed WWTP will be based on a 
Build-Operate-Transfer (BOT) scheme, under which the selected 
company will provide the following services: 

• Verification of basic design data. 
• Final Design. 
• Construction. 
• Electromechanical equipment. 
• Start-up tests. 
• Capacity tests. 
• Operation, Conservation, and Maintenance. 
• Removal, treatment and final disposal of biosolids and 

solids. 
 
The project includes the following components: 
 
Expansion of the Wastewater Gravity Main 
1.43 miles of tight-sealed 96-inch diameter pipeline. 
 
Hermosillo WWTP 
Design, construction, and operation of a Wastewater Treatment 
Plant with a 57 MGD capacity, in modules of no less than 11.5 
MGD that must contain the following components as a minimum: 
 
Wastewater Treatment  

• Rough screening unit 
• Fine screening unit 
• Grit and grease removal 
• Raw wastewater lift station 
• Primary sedimentation 
• Secondary (biological) treatment  
• Secondary sedimentation 



BOARD DOCUMENT BD 2011-8  
BECC CERTIFICATION DOCUMENT 
WWTP, HERMOSILLO, SONORA 
 

MARCH 8, 2011 12 

• Disinfection unit 
• Treated wastewater lift station 

 
Management of byproduct sludge 

• Sludge removal and storage system 
• Biological sludge treatment 
• Sludge dewatering 
• Sludge thickening 
• Final sludge disposal 

  

Appropriate Technology 

Wastewater treatment  The treatment technology for the Hermosillo WWTP will be 
Extended Aeration-Oxidation Ditch, complying with the 
guidelines as requested and listed in this section and the required 
water and sludge quality standards, which are consistent with 
Mexican Standards NOM-003-SEMARNAT-1997 and NOM-
004-SEMARNAT-2002, respectively. 

  

 
Figure 3. Possible Layout of the Hermosillo, Sonora Wastewater Treatment Plant 

 

Assessment of Alternatives:  

Wastewater treatment  For the preliminary analysis and evaluation of the proposed 
treatment technologies, consideration was given to those 



BOARD DOCUMENT BD 2011-8 
BECC CERTIFICATION DOCUMENT 

WWTP, HERMOSILLO, SONORA 
 

MARCH 8, 2011 13 

technologies that ensured compliance with Standard NOM-003-
SEMARNAT-1997 and those that were compact in size and had a 
proven success record in the country. Therefore, the treatment 
technologies assessed, based on the activated sludge process, 
included the following: 

• Complete Mix Activated Sludge. 
• Extended Aeration Activated Sludge. 
• High-Rate Activated Sludge. 
• Oxidation Ditch Activated Sludge. 

 
The comparative assessment of the alternatives included an 
estimation of initial investment costs, as well as operation and 
maintenance costs for each technological alternative. Estimations 
also included the annual investment amortization rate at 12% for 
a 20-year term.  
 
The four technological alternatives reviewed are capable of 
meeting the necessary quality requirements. 

  

Property and Right-of-Way Requirements 
Requirements: The site required for the construction of the WWTP and 

supplementary works is owned by the Hermosillo Water Utility. 
In the case of easements for the wastewater gravity main 
construction and WWTP access road, will be completed in 
existing right-of-ways. 
 

Project Tasks and Timelines 
 Once the BOT Contract is awarded, there will be a 30-month 

timeframe for the development of final designs, construction, 
start-up, and stabilization, and a 234 month timeframe for the 
operation. 

 

 
Figure 4. Construction Schedule for the Hermosillo WWTP. 

 

 



BOARD DOCUMENT BD 2011-8  
BECC CERTIFICATION DOCUMENT 
WWTP, HERMOSILLO, SONORA 
 

MARCH 8, 2011 14 

3.b  Management and Operations 
  

Project Management 
Resources: The concessionaire of the facility will be the entity responsible for 

operation and maintenance of the plant wastewater treatment until it 
is transferred to the local water utility (Agua de Hermosillo) after 
the end of the concession period. 
 
Agua de Hermosillo, the local utility, has the basic institutional, 
personnel, and financial capacity required to supervise and 
financially sustain the operation and maintenance of the proposed 
WWTP during the concession period, and to operate and maintain 
the wastewater treatment facility once the concession period is 
completed. 
 

Operation and Maintenance 
Organization: The project sponsor, Agua de Hermosillo, has an organizational 

structure that includes different Offices and Departments to carry 
out project management and development tasks. 
 

Operation plan: Final designs will include an operation and maintenance manual 
establishing the primary tasks needed to ensure the proper operation 
of the system and to prevent deterioration in the proposed 
infrastructure. 
 

Permits, licenses, and 
other regulatory 
requirements: 

The project sponsor has obtained the following documentation: 
Technical and financial validation from CONAGUA and 
BANOBRAS, and environmental clearance from SEMARNAT.  
 

Reviewing agencies: CONAGUA, BANOBRAS, SEMARNAT, Agua de Hermosillo, 
BECC, NADB. 
 

 
 
Pending Issues: 

None. 
 
Criterion Summary: 

The project complies with BECC’s Technical Feasibility criteria. 
 
 
 
 
 
 



BOARD DOCUMENT BD 2011-8 
BECC CERTIFICATION DOCUMENT 

WWTP, HERMOSILLO, SONORA 
 

MARCH 8, 2011 15 

4.    Financial Feasibility 
 
4.a Proof of Financial Feasibility 
 

Financial Conditions 

Information Submitted: Local water utility Agua de Hermosillo 2005-2009 financial 
statements. 

Financial Analysis Results: The payment mechanism proposed for the BOT, which includes a 
contingency line of credit is solid and low risk, therefore, the 
project is financially feasible. 
 
A detailed discussion of the financial feasibility of the project is 
presented in the NADB Loan Proposal document for this project. 

Project Total Cost, Financial Structure and Other Capital Investment Plans 

Item: Design, construction and operation of a municipal wastewater 
treatment plant with a capacity of 2.5 m3/s. 

Final Cost: MX $1,045 million 

Financial Structure:  

Uses  Amount  
(Million MX pesos)           % 

Project construction cost*  $869.5 83 
Interest capitalization  $143.4 14 
Other costs  $32.1 3 

Total:  $1,045.0 100 

Source Type Amount  
(Million MX pesos) % 

NADB  Loan $580.0 56 
FONADIN ** Grant $233.8 22 
BOT Contractor*** Equity  $231.2 22 

Total:  $1,045.0  100 
 

* This cost estimate is based on the “Project Cost” defined in the BOT Contract, which is equivalent to $761.9 million pesos at 
August 2010 prices and which has been adjusted for inflation throughout the construction period. 
** Grant provided by Mexico’s Federal Government. FONADIN’s commitment under the BOT Contract is equivalent to $222.6 
million pesos at August 2010 prices. This amount has been adjusted for inflation based on an approximate date for construction 
startup. 
*** Pursuant to the bidding process, the BOT Contractor is required to fund at least 25% of the Project Cost or $190.5 million 
pesos (25% of the aforementioned $761.9 million at August 2010 prices). The $231.2 million shown in the table includes this 
sum, as well as additional resources to cover indirect costs. Consequently, the BOT Contractor’s contribution represents 26.7% 
of the Project Cost. 

Dedicated Revenue Source 

Source of Income: Revenues from Agua de Hermosillo (water utility), guaranteed by 
a contingency line of credit from the Municipality of Hermosillo. 

 



BOARD DOCUMENT BD 2011-8  
BECC CERTIFICATION DOCUMENT 
WWTP, HERMOSILLO, SONORA 
 

MARCH 8, 2011 16 

4.b  Legal Considerations 

Project Management: The concessionaire under the BOT contract will create a special 
purpose vehicle to finance, build and operate the wastewater 
treatment plant for the city of Hermosillo. 

 
 
Pending Issues: 
 
None. 

 
 
Criterion Summary: 
 
The project meets all applicable Financial Feasibility Criteria. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



BOARD DOCUMENT BD 2011-8 
BECC CERTIFICATION DOCUMENT 

WWTP, HERMOSILLO, SONORA 
 

MARCH 8, 2011 17 

5.    Public Participation 
 

5.a Community Environmental Infrastructure Projects – Community-
wide impact 
  
Local Steering Committee 

Date of Establishment: The Local Steering Committee (Consejo Consultivo Municipal) was 